
Master PlanWater System Master Plan
MCCALL

Final | March 2018

Prepared for
City of McCall 

216 East Park Street | McCall, Idaho 83638

Prepared by
SPF Water Engineering 

300 E Mallard Drive Suite 350 | Boise, ID 83706



City of McCall 
2017 Water System Master Plan 

Prepared for  

City of McCall 
216 East Park Street 
McCall, Idaho 83638 

Prepared by 

SPF Water Engineering, LLC 
300 East Mallard, Suite 350 

Boise, Idaho  83706 
(208) 383-4140

March 16, 2018 

gcarroll
Approval



STATE OF IDAHO

DEPARTMENT OF
ENVIRONMENTAL QUALITY

1445 North Orchard. Boise, ldaho 83706. (208) 373-0550
www.deq.idaho.gov

C.L. "Butch" Otter, Governor
John H. Tippets, Director

March 20,2018

The Honorable Jackie Aymon
[...]
dominated by Idaho fescue, bluebunch, wheatgrass, stiff sagebrush, mountain big 
sagebrush, and bitterbrush. The Payette National Forest is habitat for fifteen sensitive 
species of milkvetch, onion, camas, phlox, saxifrage, and monkeyflower.  

The service area supports general wildlife species including deer, small animals, and 
birds. Threatened species in Valley County include bull trout, Canada lynx, northern 
Idaho ground squirrel, and the North American wolverine (proposed threatened).  



SPF Water Engineering, LLC City of McCall 
608.0160 

Page 8 
March 16, 2018 WATER MASTER PLAN 

 Prime Agriculture Farmlands Protection 
Approximately 17.2% of the existing land within the City’s impact area is used for 
agricultural purposes. Additional agriculture land is located south of the service area. 
According to the United States Departments of Agriculture (USDA) Web Soil Survey 
land within the service area is not rated prime farmland.  

 Air Quality and Noise 
The City of McCall is located in a geographic region that generally enjoys good air 
quality.  Air quality is monitored year-round by the McCall monitoring station located 
within the City. There are annual impacts to the City’s air quality from forest fires.  

Noise in the City area is generally limited to normal traffic and commercial activities. 

 Public Health and Water Quality Considerations 
The City of McCall releases an annual drinking water quality report and routinely 
monitors for constituents according to State and Federal Laws. The drinking water 
routinely exceeds all requirements.  

The most recent sanitary survey conducted by IDEQ in May 2017 is included in 
Appendix G. No significant deficiencies were noted. Three general deficiencies were 
indicated as follows: 

1. The Betsy Pond booster controls and vault are not protected form vandalism,
trespassing, or sabotage. Please protect with fencing, or otherwise, to limit
access to system components.

Improvements to Betsy’s Pond booster station are planned to address this issue
and are included as Item #18 in the Capital Improvement Plan.

2. There are fire hydrants provided that are connected to water mains smaller than
six (6) inches in diameter, and therefore are not in accordance with IDAPA
58.01.08.542.06. The system’s ability to provide adequate fire flow should be
evaluated. (No action required at this time.)

Section 4.5.4.1 and Figure 15 of this Master Plan identify 14 fire hydrants
connected to water mains less than 6 inches in diameter. It is recommended that
hydrant tests be performed on these hydrants to verify available flow, and that
all dead end 4-inch pipe supplying hydrants should be replaced with 8-inch pipe.

3. All dead end water mains are not equipped with a means to flush, as required
by IDAPA 58.01.08.542.09. (No action required at this time.) If dead ends result
in degraded water quality or customer complaints, City of McCall will need to
address the issue.



SPF Water Engineering, LLC City of McCall 
608.0160 

Page 9 
March 16, 2018 WATER MASTER PLAN 

As stated in the sanitary survey, if dead ends result in degraded water quality or 
customer complaints, City of McCall will need to address the issue. No 
complaints have been received related to dead end water mains as of this time.  

There are no known impaired water bodies within the service area. In general, the 
proposed improvements will have very little direct or indirect impacts to surface or 
groundwater quality.  

 Water Rate Structure 
Base rates for the City of McCall are determined by the user water classification and 
meter diameter. Rates are shown in Table 2. Water Classifications include Class A 
(Private Residences), Class B (Industrial and Commercial Users), Class C (Unmetered 
Accounts), and Non-residents. For each Class A and B user, there is a consumption 
rate in addition to the base rate, in the amount of $0.71 per thousand gallons of water 
delivered to the premises. Non-Resident users are charged 150% of the residential 
rates contained in Resolution No. 06-17. 

Table 2. McCall 2016 Water Usage Rates. 

Water 
Classification 

Meter Diameter (inches) 

5/8 or 3/4 1 1 1/2 2 3 4 6 8 
Class A $33.70 $67.40 $134.80 $269.60 $539.20 $977.30 $2,156.80 $3,841.80 
Class B $37.70 $75.40 $150.80 $301.60 $603.20 $1,093.30 $2,412.80 $4,297.80 
Class C  $68.32 $136.64 $273.28 $546.56 $1,093.12 $1,981.28 $4,372.48 $7,788.48 
Non-Residents  $50.55 $101.10 $202.20 $404.40 $808.80 $1,465.95 $3,235.20 $5,762.70 

Note: Rates shown are monthly charges. 

As examples of total monthly water bills, a Class A 5/8-inch diameter meter user using 
up to 1,000 gallons per month would pay water fees of $33.70; if using 10,000 gallons 
per month would pay $40.80; if using 50,000 gallons per month would pay $69.20; and 
if using 100,000 gallons per month would pay $104.70. 

 Water Department Management Structure 
The McCall water treat system is designated Class II and the distribution system is 
designated Class II by IDEQ. The Responsible Charge Operator for the treatment system 
is Matthew Dellwo, and the substitute RCO is Stacy LaFay. The RCO for the distribution 
system is Kurt Mohler, and the substitute RCO for distribution is Stacy LaFay. A complete 
list of current operator licenses is included in Appendix A. Water Department reports to 
the City’s Public Works Director. 



SPF Water Engineering, LLC City of McCall 
608.0160 

Page 10 
March 16, 2018 WATER MASTER PLAN 



SPF Water Engineering, LLC City of McCall 
608.0160 

Page 11 
March 16, 2018 WATER MASTER PLAN 

2. EXISTING WATER SYSTEM FACILITIES

 Sources of Supply 
Payette Lake is the sole source of raw water supply for the City. There are two raw 
water intake and pumping facilities, the Legacy Park Pump Station and the Davis Beach 
Pump Station. Table 3 presents more information regarding capacities of the raw water 
pumping facilities. The raw water intake pump stations supply the Water Treatment 
Plant through a 16-inch diameter carbon steel pipe. The intake piping is shown in Figure 
4. 

The Legacy Park Pump Station has standby power, two 75-hp pumps (1,265 gpm each) 
and one 50-hp pump (861 gpm). The two 75-hp pumps were recently rebuilt and the 
firm capacity of the pump station increased from 1,743 gpm to 2,176 gpm.  The capacity 
is based on pump testing. The pump station does not have a flow meter. The Legacy 
Park intake piping is located 80 feet below the water surface and provides the best water 
quality year-round. 

The Davis Beach Pump Station is used during the summer to meet increased demands. 
The pump station does not have back-up power. The pumping facility consists of one 
45-hp pump, one 60-hp pump, and one 75-hp pump. The pump station does not have
a flow meter. The depth of the intake is 30 feet below the water surface. Water quality
can be affected by algae and turbidity, especially during the summer. Although water
quality is generally very good, Legacy Park is the primary supply during summer due to
the superior water quality.

Table 3. Raw Water Pumping Facilities. 

Parameter Value 
LEGACY PARK PUMP STATION 
Number of Pumps 3 
Pump Capacities 861, 1,265, 1,265 gpm 
Firm Capacity(1) 2,126 gpm
Standby Power(2) Yes, all 3 Pumps 
Intake Depth 80 ft. 
DAVIS BEACH PUMP STATION 
Number of Pumps 3 
Pump Capacities 695, 695, 868 gpm 
Firm Capacity 0 gpm (no stanby power) 
Standby Power No 
Intake Depth 30 ft. 
Note:  (1) Firm capacity calculated with largest unit out of service.

(2) Standby power provided by 200kW Diesel generator.



SPF Water Engineering, LLC City of McCall 
608.0160 

Page 12 
March 16, 2018 WATER MASTER PLAN 

 Water Treatment Plant 
The McCall Water Treatment Plant (WTP) is an in-line filtration plant treating water from 
Payette Lake. Phase I of the WTP was constructed in 1997 and included chlorination, 
storage, and pumping. Phase II of WTP involved construction of the filtration facilities 
and achieved substantial completion in December 2002. 

The treatment train consists of prechlorination, soda ash feed for pH and alkalinity 
control, coagulation, deep-bed monomedia filtration, and disinfection with sodium 
hypochlorite which is generated on site. The WTP currently employs both a coagulant 
and a filter aid for chemical pretreatment. Design criteria for the WTP are listed in Table 
4. The WTP has a nameplate capacity of 5.9 mgd, and a firm capacity of 5.3 mgd when
accounting for backwash.

2.2.1. WTP and Filter Optimization 

The overall condition of the WTP is very good. The concrete filter basins, CT basin, and 
clearwell are in good condition, and the major mechanical systems including process 
piping, valves, pumps, and blowers are also in good condition. Ancillary equipment 
including chemical feed systems, instrumentation, and Supervisory Control and Data 
Acquisition (SCADA) system are near the end of their respective service lives as would 
be expected of a 15-20 year old treatment facility. The City has recently replaced most 
on-line instrumentation including turbidimeters, particle counters, pH meters, and 
chlorine analyzers. The City plans to replace the on-site sodium hypochlorite generation 
system and the soda ash feeder in 2018 (CIP Projects #1 and #8). And the City plans 
to upgrade the system wide SCADA system in 2019 (CIP Project #10). 

As part of this Water Master Plan, the operation of the WTP was reviewed and steps 
were taken to optimize the treatment process and filter performance. Staff had 
complained of slimy buildup in the filter basins and on-line instrument tubing. After a 
review of existing chemical feed rates, the City tested reducing feed rates for the primary 
coagulant and filter aid polymer. First, the feed rate for polyaluminum chloride (PACl), 
the primary coagulant, was gradually reduced in incremental steps. Total reduction of 
40% was achieved without negatively impacting filter performance. Then, reduction of 
the filter aid polymer feed rate was tested by reducing the feed rate in small incremental 
steps. The filter aid polymer feed rate was reduced by a total of 50% while filtered water 
turbidity actually improved slightly. In addition, the slimy buildup in the filter basins and 
instrument tubing has been eliminated, and filter run times are longer due to reduced 
rate of headloss buildup.  

Filtered water quality has historically been excellent for the WTP, owing both to the 
excellent raw water quality with consistently low turbidity and the deep-bed, coarse, 
monomedia filter design. Filtered water turbidity was consistently below 0.02 
nephelometric turbidity units (NTU). After optimizing the primary coagulant and filter aid 



SPF Water Engineering, LLC City of McCall 
608.0160 

Page 13 
March 16, 2018 WATER MASTER PLAN 

polymer doses, filtered water turbidity was actually reduced and is now consistently 
below 0.015 NTU during the middle of filter runs.  

As a result of the lower coagulant and filter aid feed rates, the filter headloss buildup 
rate was also reduced as noted above. This has allowed the City to extend filter run 
times during the summer and to backwash each filter every two days instead of every 
day. This has provided more flexibility in plant operations and no longer does staff need 
to backwash a filter during peak hour demand each the morning. The City plans to 
conduct a filter audit in 2020 to evaluate the condition of the filter media and underdrain 
system. However, filter performance at this time is excellent with respect to filtered water 
turbidity, headloss buildup, and filter run times. 



SPF Water Engineering, LLC City of McCall 
608.0160 

Page 14 
March 16, 2018 WATER MASTER PLAN 

Table 4. WTP Summary. 

Parameter Value(1)

Type of Treatment  In-Line Filtration 

Flash Mix Type Pump Diffusion 

Firm Capcity 5.3 MGD 

Filters 

No. 2

Surface Area, ea 256 ft2 

Filter Area Total 512 ft2 

Filtration Rate 4 gpm/ft2 

Maximum Filtration Rate 8 gpm/ft2 

Filter Medium Anthracite 

Media Depth 90 in 

Media Effective Size 1.2 mm 

Uniformity Coefficient <1.4 mm 

Under Drain Type Nozzle 

Backwash Rate 24 gpm/ft2 

Air Scour Rate 4 scfm/ft2 

Surface Wash Rate 4 gpm/ft2 

Chlorine Contact Tank 

CT Volume 308,000 gal 

Available Chlorine Contact Time (T10) 37 min 

Clearwell 

Clearwell Volume 384,000 gal 

Finished Water Pumping Station 

Total Number of Pumps 6 

VFD Driven Pumps (Distribution System) 2 

Capacity (ea.) 1100 gpm 

Constant Speed Pumps (Distribution System) 2 

Capacity (ea.) 800 gpm 

Distribution Firm Pumping Capacity(2)  2,700 gpm 

Pumps to Eastside Tank 2 

Capacity (ea.) 640 gpm 

Notes: (1) Data from Water Treatment Plant Record Drawings.
(2) Firm pumping capacity calculated with largest unit out of service.

 Storage Facilities 
There are two water storage reservoirs in the distribution system, the Eastside Tank and 
the Westside Tank. They are both buried, cast-in-place concrete tanks. Current water 



SPF Water Engineering, LLC City of McCall 
608.0160 

Page 15 
March 16, 2018 WATER MASTER PLAN 

storage tank requirements and total available storage is shown in Table 5. Additional 
information is located in Appendix A. 

Table 5. Current Water Storage Tank Requirements. 

Category Eastside Tank Westside Tank Comments 

Operational Storage 142,170 gal 54,330 gal 
Eastside Tank: 13.5-15.5 ft 
Westside Tank: 12.5-14.5 ft 

Equalization Storage 0 gal(1) 0 gal Firm pumping capacity > PHD 

Fire Storage 540,000 gal 
(3,000 gpm for 3 hrs) 

210,000 gal 
(1,750 gpm for 2 hrs) 

Standby Storage 0 gal 0 gal 
Eastside: Standby Power 
Westside: Standby Power 

Dead Storage 187,660 gal 22,640 gal 
Eastside: 18.5” btm / 12” top 

Westside: 4” btm / 6” top 

Total Required Storage 869,830 gal 277,910 gal 

Total Available Storage(2) 1,173,000 gal 407,000 gal 

Notes: 
1. Operational storage is based on actual tank level setpoints that start and stop the pump stations that fill the

tanks.
2. Equalization storage is not required because firm pumping capacity exceeds peak hour demand.
3. Standby storage is not required because standby power is provided for the pump stations.

In addition to the two raw water intake pump stations and the WTP, the City operates 
three booster pump stations. The booster pump stations (BPS) are located on the west 
side of the system. The pumping facility locations are shown in Figure 4.  

2.3.1. Knowles Road Booster Pump Station 
The Knowles Road Booster Pump Station (Knowles BPS) consists of three pumps (225 
gpm, 550 gpm, 1,490 gpm) that provide domestic supply and fire flow for the West of 
River Pressure Zone. Knowles BPS pumps water from a dedicated 12-inch line on 
Lakeside Avenue that connects to the Main Pressure Zone on the East Side of the 
system. This booster pump station has a backup generator and meets IDEQ 
requirements. With the addition of a backup generator installed in 2013, the fire flow 
pump (1,490 gpm) is no longer required to provide fire flow and could be replaced with 
a smaller pump (550 gpm). Knowles BPS has a firm capacity of 775 gpm. Demand on 
the West Side of the distribution system is met by Knowles BPS and the Westside Tank. 
Demands are projected to exceed supply capacity in 2037 (see Section 5 for more 
detail). At that time additional supply could be provided by upgrades to Knowles BPS, 
construction of a new booster pump station, or additional storage capacity. 



!?!?

!?!?

!?
!?!?

!?!?

!?!?

!?!?

!?!?
!?!?

!?!?

!?!?

!?

!?

!?
!?!?!?!?!?!?!?

!?!?

!?!?

!?!?

!?

!?

!?

#

# #

Westside Tank and 
Booster Station

Knowles Road BPS

Betsey's Pond BPS
Eastside Tank

WTP and Booster
Pump Station

¹

Legend
!? Check Valves
!? PRVS

Water Mainlines (in)
4
6
8
10
12
16
Raw

Pressure Zones
Aspen Ridge
High
Main
River's crossing and River Ranch
Upper
WT Phase 2 Zone 1
WT Phase 2 Zone 2
WT Phase 2 Zone 3A
WT Phase 2 Zone 3B
West of River

Figure 4: City of McCall
Existing Water System Facilities

0 0.50.25
Miles



SPF Water Engineering, LLC City of McCall 